
Environmental
Science
Water Research & Technology

PAPER

Cite this: Environ. Sci.: Water Res.

Technol., 2025, 11, 2398

Received 28th May 2025,
Accepted 29th July 2025

DOI: 10.1039/d5ew00485c

rsc.li/es-water

Towards sustainable PMR for organic contaminant
removal from municipal wastewater

Veronica Cozzolino,ab Gerardo Coppola,b Sudip Chakraborty,b

Giovanni Chiappetta,a Alessio Siciliano,c Carlo Limonti,c Giulia Maria Curcio,c

Catia Algieri *a and Vincenza Calabròb

Persistent organic pollutants (POPs) are dangerous for the human body and for the environment, due to

their high chemical stability at low concentrations and low biodegradability. Traditional treatment plants are

inadequate or inefficient, making their removal from water very difficult. Unlike most existing studies that
[...]
radicals are highly reactive, enabling the catalysis of various
chemical transformations.10 The oxidation and reduction
(redox) reactions are reported in eqn (1)–(3), respectively.

(hν)(photon energy) + Photocatalyst → (e−)(CB) + (h+)(VB) (1)

(H+ + H2O/OH
−) → (·OH + H+) (2)

(e−) + (O2) → (O2˙
−) (3)

Fig. 1 illustrates the activation mechanism of TiO2, where the
adsorption of photons with energy exceeding its bandgap
leads to the generation of electron–hole pairs (e−/h+) and
other reactive species. These reactive species play a key role
in the degradation of pollutants present in urban wastewater.

However, the large-scale application of photocatalysis is
hindered by several challenges, including low photocatalytic
activity under sunlight and difficulties in the separation and
recycling of the photocatalysts.11 All these limits can be
effectively addressed using photocatalytic membrane reactors
(PMRs). The photocatalytic membrane reactor concept
integrates photocatalytic technology with membrane
processes to enhance the capabilities of traditional
photoreactors, while also leveraging the synergistic benefits
of both technologies.12

The PMR configurations are divided into two principal
categories: suspended (also called slurry) and immobilised.
In the suspended configuration, titanium dioxide
nanoparticles are directly dispersed in the wastewater to be
treated, whereas in the immobilised one, the photocatalysts
are loaded onto or embedded within the porous structure of
the membrane itself.13 The suspended system allows a good
interaction between the reactants and the catalytic sites.
However, in this configuration the TiO2 (mainly at high
concentrations) forms agglomerates, which can affect the
overall performance of the process. In contrast, the
immobilised configuration facilitates easier recovery and
reuse of the photocatalyst, as the photocatalytic nanoparticles
are retained within or on the membrane structure.14 Despite
this advantage, it is important to highlight that this
configuration often suffers very low water flux due to the
presence of photocatalytic particles within the membrane,
making it less suitable for large-scale applications.

The present study investigates the efficiency of
photocatalytic processes for treating real effluents from a
conventional municipal wastewater treatment plant.
Specifically, the effects of various operating parameters—
such as titanium dioxide amount, lamp characteristics, and
wastewater composition—on process performance were
analysed, with particular focus on chemical oxygen demand
(COD) reduction. Based on the most promising photocatalytic
results, an inorganic slurry photocatalytic membrane reactor
was designed to enhance pollutant degradation and removal.
To gain deeper insight into the relationship between process
efficiency and light distribution, a finite element model
(FEM) was developed to simulate UV light propagation within

Fig. 1 Pathways of TiO2 heterogeneous photocatalysis.

Environmental Science: Water Research & Technology Paper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 1

5 
A

ug
us

t 2
02

5.
 D

ow
nl

oa
de

d 
on

 1
2/

18
/2

02
5 

6:
22

:0
8 

A
M

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n-

N
on

C
om

m
er

ci
al

 3
.0

 U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/d5ew00485c


2400 | Environ. Sci.: Water Res. Technol., 2025, 11, 2398–2411 This journal is © The Royal Society of Chemistry 2025

the reaction medium for each reactor configuration. Finally,
the reusability of the inorganic membrane was assessed.

Materials and methods
Materials

For the photocatalytic tests, titanium dioxide (TiO2, particle size
∼350 nm) was obtained from CARLO ERBA Reagents (Italy).
Analytical reagents including potassium dichromate (K2Cr2O7),
silver sulfate (Ag2SO4), sulfuric acid (H2SO4), 1,10-phenanthroline
monohydrate (C12H8N2·H2O), iron(II) sulfate heptahydrate
(FeSO4·7H2O), ammonium iron(II) sulfate hexahydrate (H8FeN2-
O8S2·6H2O), sodium pentacyanonitrosylferrate(III) dihydrate [Na2-
Fe(CN)5NO·2H2O], sodium dichloroisocyanurate (C3Cl2N3NaO3),
sodium salicylate (C7H5NaO3), sodium and potassium tartrate
(NaKC4H4O6·4H2O), sodium hydroxide (NaOH),
p-aminobenzenesulfonamide (C6H8N2O2S), hydrochloric acid
(HCl), antimonyl tartrate hemihydrate [K(SbO)C4H4O6·½H2O], and
ammonium heptamolybdate tetrahydrate [(NH4)6Mo7O24·4H2O]
were purchased from Sigma-Aldrich (Italy).

Photodegradation experiments were conducted using a
500 W UV lamp (Helios-Quartz Polimer, emission range: 100–
400 nm) and submerged UV lamps (Analytik Jena, 6 W each)
operating at 365 nm.

Photocatalytic experiments

Two different UV lamp configurations were employed in the
experiment. Configuration A utilized a flat 500 W UV lamp
(FUVL) positioned above the photoreactor, while
configuration B employed four submerged UV lamps (SUVLs),
each with a power of 2.5 W, arranged within the reactor. The
entire setup was placed in a UV-protective chamber and
positioned on a magnetic stirring plate to minimize TiO2

agglomeration and improve photocatalytic efficiency (see
Fig. 2).

The operating conditions used during the photocatalytic
tests are reported in Table 1.

The collected samples were treated using Imhoff cones for
sedimentation, the removal of suspended solid particles, and
the deposition of sludge from the wastewater before
photodegradation tests.

Photolysis was performed to evaluate the impact of UV
light on pollutants present in municipal wastewater, under
the same operating conditions (reported in Table 1), without
and with a catalyst (1.0 g L−1).

Slurry photocatalytic membrane reactor (SPMR)

The slurry photocatalytic membrane reactor (SPMR) consists of
a double-jacketed batch reactor coupled with a cross-flow
filtration module, as illustrated in Fig. 3. The SPMR operated in
a continuous operation mode. The photocatalytic reactor was
connected to a decanter and linked to the membrane module.

A cross-flow stirred cell filtration system (DeltaE Srl, Italy)
was employed to determine the water flux of the ceramic
commercial membrane applying different trans-membrane
pressure values (ΔP = 2.5 bar, 5.0 bar and 7.5 bar). The pure
water flux ( Jw1

= L h−1 m−2) was determined by using the
following equation (eqn (4)):

Fig. 2 Scheme of the batch photoreactor (A) with a UV flat lamp (configuration A) and (B) with submerged UV-lamps (configuration B).

Table 1 Operating conditions used during the different photocatalytic
tests

Reactor
configuration

UV lamp
power (watt)

Wavelength
(nm)

Reaction
volume (L)

Reaction
time (h)

TiO2

(g L−1)

A 500 UV-A
(400–315)

1.6 5 0.5
0.8
1
1.25
1.5
2.0

B 10 UV-A
(365)

1.6 5 0.5
0.8
1
1.25
1.5
2.0

Environmental Science: Water Research & TechnologyPaper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 1

5 
A

ug
us

t 2
02

5.
 D

ow
nl

oa
de

d 
on

 1
2/

18
/2

02
5 

6:
22

:0
8 

A
M

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n-

N
on

C
om

m
er

ci
al

 3
.0

 U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/d5ew00485c


Environ. Sci.: Water Res. Technol., 2025, 11, 2398–2411 | 2401This journal is © The Royal Society of Chemistry 2025

Jw1
¼ Vp

t × A
(4)

where J is the water permeate flux ( Jw1
), Vp is the volume of

the permeate collected during time t, and A (0.06 m2) is the
membrane area. The permeability coefficient is determined
from the slope of the straight line in a plot of the permeation
flux ( J) versus the pressure difference (ΔP).

The SPMR, operating in cross-flow filtration mode, was
employed to purify municipal wastewater. The experiments
were conducted at 25 °C for a duration of 5 hours, with the
temperature maintained by circulating cold water through
the reactor jacket. The pH of the municipal wastewater was
7.0 ± 0.3. Submerged UV lamps were used for photocatalytic
activation. To prevent the formation of TiO2 aggregates, the
reactor was placed on a magnetic stirring plate and enclosed
within a UV chamber. A tubular membrane, mounted in a
stainless-steel module (TAMI Industries, Italy), was used, and
a transmembrane pressure (TMP) of 5.0 bar was applied
while maintaining the temperature at a constant 25 °C. Each
experiment was repeated three times to evaluate
reproducibility. It is important to highlight that the
municipal wastewater samples, provided by the municipal
treatment plant, exhibited varying initial COD values.

Characterization of real wastewater

The real treated municipal wastewater, containing the
recalcitrant pollutants, was furnished by a plant located in
“Contrada Coda di Volpe”-Rende, Italy (managed by Kratos S.
p.A). This is a purification plant with a sewage line composed
of preliminary treatments (coarse screening, aerated grit
removal), a primary settling phase, an activated sludge
process and disinfection, while the sludge line consists of
aerobic digestion, post-thickening and mechanical
dewatering. The WWTP treats approximately 190 000 P.E.
(population equivalent). The samples used during the tests
were collected at the outlet of the secondary clarifier units
and were stored at 4 °C to avoid alteration. The real
municipal and photo-degraded wastewater were analyzed

according to standard methods to determine their
composition.14

Concentrations of chemical oxygen demand (COD),
nitrogen forms (N–NH4

+, N–NO2
−, N–NO3

−) and reactive
phosphorus (P–PO4

3−) were measured. COD was determined
by means of digestion with K2Cr2O7 and volumetric titration
with (NH4)2Fe(SO4)2·6H2O. Specifically, a volume of 5 ml of
wastewater (real and degraded) sample was filtered and
placed in the digestion tube with 2.5 ml of K2Cr2O7 (0.025 N)
and 7.5 ml of Ag2SO4. The prepared solution was placed in a
COD reactor, at 150 °C for 2 h for digestion. During this
step, the digestion tube was closed with a reflux system
equipped with a glass bell, to avoid possible losses of
volatile materials from the sample. After this reaction, the
samples were cooled, and subsequently, two drops of ferroin
solution were added (it was used as an indicator of the
colour change during the titration reaction). Additionally,
the chilled samples are titrated with standard ferrous
ammonium sulphate (Fe(NH4)2(SO4)2 (0.025 N)) by using a
burette of 25 ml.

The COD value (mg L−1) was measured by using eqn (5) as
reported below:

COD ¼ m1 −m2ð Þ N 8000
V

(5)

where:
m1 = volume (ml) of ammonium sulphate and iron(II)
solution consumed for the blank test.
m2 = volume (ml) of ammonium sulphate and iron(II)
solution consumed for the sample.
N = normality of the ammonium sulphate and iron(II)
solution used.
8000 = equivalent weight of oxygen multiplied by 1000, to
refer the data to the volume of 1 L.
V = volume (ml) of sample used for the analysis.

The concentration of nitrogen in the nitrate (N–NO3
−),

nitrite (N–NO2
−), and ammonia (N–NH4

+) forms as well as
phosphate (P–PO4

3−) was measured by using a UV
spectrophotometer (Thermo Spectronic, Genesys 10 UV, SN
2H7E079002, Rochester, NY USA) at different wavelengths of

Fig. 3 Scheme of the slurry photocatalytic membrane reactor.

Environmental Science: Water Research & Technology Paper

O
pe

n 
A

cc
es

s 
A

rt
ic

le
. P

ub
lis

he
d 

on
 1

5 
A

ug
us

t 2
02

5.
 D

ow
nl

oa
de

d 
on

 1
2/

18
/2

02
5 

6:
22

:0
8 

A
M

. 
 T

hi
s 

ar
tic

le
 is

 li
ce

ns
ed

 u
nd

er
 a

 C
re

at
iv

e 
C

om
m

on
s 

A
ttr

ib
ut

io
n-

N
on

C
om

m
er

ci
al

 3
.0

 U
np

or
te

d 
L

ic
en

ce
.

View Article Online

http://creativecommons.org/licenses/by-nc/3.0/
http://creativecommons.org/licenses/by-nc/3.0/
https://doi.org/10.1039/d5ew00485c


2402 | Environ. Sci.: Water Res. Technol., 2025, 11, 2398–2411 This journal is © The Royal Society of Chemistry 2025

420 nm, 543 nm, 690 nm and 882 nm, respectively. Nitrate
determination was performed by using the standard method
A2 (spectrophotometric determination using sulfanilamide
and α-naphthyl ethylenediamine). 1 ml of sodium salicylate
solution was added to the sample in a porcelain capsule,
and it was left on the stove at a temperature of 150 °C.
After this, 2 ml of H2SO4 and 15 ml of distilled water were
added to the capsule and left to cool. At the end, 15 ml of
Seignette salt was added for the determination to the
spectrophotometer. The nitrite was determined using the
standard method A1 (spectrometric determination using
sodium salicylate). A volume of 200 μL of sulphanilamide
(SA) solution and 200 μL of naphthyl ethylenediamine
(NEDA) solution were added to the sample. After a few
minutes it is possible to analyse the variation in terms of
N–NO2 concentration by measuring the absorbance on the
spectrophotometer. The ammonia concentration was
evaluated using the standard method A1
(spectrophotometric determination of indophenol). A
volume of 400 μL of a solution of sodium nitroprusside/
sodium salicylate and 400 μL of a solution of sodium
dichloroisocyanurate/sodium citrate were added to the
sample and left to react for 2 hours covered with parafilm.
After this, the variation in terms of N–NH4

+ concentration
can be determined by measuring the absorbance on the
spectrophotometer. Phosphate determination was carried
out using standard method A1 (dosage of phosphorus as
soluble orthophosphate). A volume of 300 μL of an
ammonium molybdate solution and 300 μL of a potassium
antimonyl tartrate solution were added to the treated
wastewater sample, and the reduction of P–PO4

3− can be
determined by measuring the absorbance on the
spectrophotometer.

Finite element modelling

Based on the experimental procedures described above, a
3D model is proposed, to compare the two configurations,
where UV ray profiles through the reactor media have been
calculated along with the power carried in each point of
the reaction domain. For each case, the total power
provided by the initial rays was set as the actual total
power of the lamp. The model intent is to give a quantified
hint on how much of the provided power reaches the
reaction domain, thus making it available for photocatalysis
activation.

FEM has been conducted through the software COMSOL
Multiphysics to calculate the propagation of the
electromagnetic radiation in the reactors. The main
assumption of the used governing equations is that the
wavelength is much smaller than the characteristic
dimensions of the system (high-frequency approximation); by
this assumption Maxwell's equations can be reduced to the
Eikonal equation, which describes the path of the optical
phase φ expressed as ∇φ = n(r), where n(r) is the refractive
index of the medium.

Ray paths are traced according to the following ray
equation (eqn (6)):

d
ds

n rð Þdr
ds

� �
¼ ∇n rð Þ (6)

where r(s) is the ray position vector parameterized by the arc
length s. This second-order ODE well describes the evolution
of a ray through non-homogeneous media. The model
includes optical phenomena like reflection, refraction,
polarization, and absorption. The study has been set as time-
dependent, in a time range from 0 to 1 ns, enough to
embrace the full development of the phenomena, while ray
intensity attenuation has been calculated as governed by the
Beer–Lambert law, which describes absorption, for each
material domain, by using eqn (7):

I sð Þ ¼ I0e
−
Ð

s
0α r s′ð Þð Þds′ (7)

where α is the absorption coefficient of the medium.
External walls of the reactor units are set to let any

incident rays disappear, in order to eliminate any (at least)
third generation low-powered rays that may be generated
from the furthest refraction in the domain, while any other
material discontinuity in the model that generates optical